STATE OF MISSOURI

DEPARTMENT OF NATURAL RESOURCES

MISSOURI CLEAN WATER COMMISSION

PR
aF R g
A3 Eabeng

MISSOURI STATE OPERATING PERMIT

In compliance with the Missouri Clean Water Law (Chapter 644 RSMo, hereinafter, the Law), and the Federal Water Pollution
Control Act (Public Law 92-500, 92" Congress) as amended,

Permit No.: MO-0096229

Owner: City of Butler

Address: P.O. Box 420, Butler, MO 64730
Continuing Authority: Same as above

Address: Same as above

Facility Name: Butler WWTP

Facility Address: 0.5 miles northeast of Hwy 71 & Hwy 52 intersection, Butler, MO 64730
Legal Description: See Page 2

UTM Coordinates: See Page 2

Receiving Stream: See Page 2

First Classified Stream and ID: See Page 2
[...]
i. Report the location of each application site, the annual and cumulative dry tons/acre for each site, and the
landowners name and address. The location for each spreading site shall be given as alegal description for
nearest ¥4, ¥, Section, Township, Range, and county, or UT M coordinates. T he facility shall report PAN
when either of the following occurs: 1) When biosolids are greater than 50,000 mg/kg T N; or 2) when
biosolids are land applied at an application rate greater than two dry tons per acre per year.

ii. Ifthe“LowMetals” criteriaare exceeded, report the annual and cumulative pollutant loading ratesin
pounds per acre for each applicable pollutant, andreport the percent of cumulative pollutant loading which
has been reached at each site.

iii. Report the methodused for compliance with pathogen and vector attraction requirements.
iv. Report soil test results for pH and phosphorus. If no soil was tested during the year, report the last date
when testedand the results.


https://www.epa.gov/biosolids/compliance-and-annual-biosolids-reporting

MISSOURI DEPARTMENT OF NATURAL RESOURCES
WATER PROTECTION PROGRAM, WATER POLLUTION CONTROL BRANCH -

FORM B2 — APPLICATION FOR OPERATING PERMIT FOR FACILITIES THAT RECEIVE
PRIMARILY DOMESTIC WASTE AND HAVE A DESIGN FLOW MORE THAN 100,000 GALLONS

G
-

&l

PER DAY
FACILITY NAME
City of Butler, MO WWTP
PERMIT NO. COUNTY
MO-0096229 Bates County
APPLICATION OVERVIEW : ,

Form B2 has been developed in a modular format and consists of Parts A, B and C and a Supplemental Application
Information (Parts D, E, F and G) packet. All applicants must complete Parts A, B and C. Some applicants must also
complete parts of the Supplemental Application Information packet. The following items explain which parts of Form B2
you must complete. Submittal of an incomplete application may result in the application being returned.

BASIC APPLICATION INFORMATION

A. Basic Application Information for all Applicants. All applicants must complete Part A.
B. Additional Application Information for all Applicants. All applicants must complete Part B.

C. Certification. All applicants must complete Part C.
SUPPLEMENTAL APPLICATION INFORMATION e r
D. Expanded Effluent Testing Data. A treatment works that discharges effluent to surface water of the United States
and meets one or more of the following criteria must complete Part D - Expanded Effluent Testing Data:
1. Has a design flow rate greater than or equal to 1 million gallons per day.
2. Isrequired to have or currently has a pretreatment program.
3. Is otherwise required by the permitting authority to provide the information.

E. Toxicity Testing Data. A treatment works that meets one or more of the following criteria must complete Part E -
Toxicity Testing Data:

1. Has a design flow rate greater than or equal to 1 million gallons per day.
2. Isrequired to have or currently has a pretreatment program.
3. s otherwise required by the permitting authority to provide the information.

F. Industrial User Discharges and Resource Conservation and Recovery Act / Comprehensive Environmental
Response, Compensation and Liability Act Wastes. A treatment works that accepts process wastewater from any
significant industrial users, also known as SlIUs, or receives a Resource Conservation and Recovery Act or
CERCLA wastes must complete Part F - Industrial User Discharges and Resource Conservation and Recovery Act
/CERCLA Wastes.

SlUs are defined as:

1. All Categorical Industrial Users, or ClUs, subject to Categorical Pretreatment Standards under 40 Code of
Federal Regulations 403.6 and 40 Code of Federal Regulations 403.6 and 40 CFR Chapter 1, Subchapter N.

2. Any other industrial user that meets one or more of the following:

i.  Discharges an average of 25,000 gallons per day or more of process wastewater to the treatment
works (with certain exclusions).

ii. Contributes a process waste stream that makes up five percent or more of the average dry weather
hydraulic or organic capacity of the treatment plant.

iii. Is designated as an SIU by the control authority.
iv. Is otherwise required by the permitting authority to provide the information.

G. Combined Sewer Systems. A treatment works that has a combined sewer system must compiete Part G -
Combined Sewer Systems.

ALL APPLICANTS MUST COMPLETE PARTS A, BandC : e e oy

780-1805 (08-14) Page 1




} : ‘I rl/ .

MISSOURI DEPARTMENT OF NATURAL RESOURCES Nity 5/ FOR AGENCY USE ONLY

@ == WATER PROTECTION PROGRAM, WATER POLLUTION CONTROL BRANCH CHECK NUMBER
4 @ FORM B2 - APPLICATION FOR AN OPERATING PERMIT FOR
FACILITIES THAT RECEIVE PRIMARILY DOMESTIC WASTE AND - DATE FEE SUBMITTED
HAVE A DESIGN FLOW MORE THAN 100,000 GALLONS PER bAY RE?E"’\D ! (( Y
PART A - BASIC APPLICATION INFORMATION / o B 4 ( b
1. THIS APPLICATION ISFOR: - :
(] An operating permit for a new or unpermitted facility. Construction Permit #
(Please include completed Antidegradation Review or request to conduct an Antidegradation Review, see instructions)
/] An operating permit renewal; Permit #MOQ- 0096229 Expiration Date February 10, 2015
(] An operating permit modification: Permit #MO- Reason:
11 Is the appropriate fee included with the application (see instructions for appropriate fee)? Z1 YES ONO
2. FACHLITY
NAME TELEPHONE NUMBER WiTH AREA CODE
Butler WWTP 660-679-4476
ADDRESS (PHYSICAL) CiTY STATE 2P
Highway 52 East,(1 mi S City, 0.4 mi E US 71, N Hwy 52 Butler MO 64730
21 LEGAL DESCRIPTION (Facility Site)N 1/27%4NW %, SE % Sec.34 .T40 ,R 31W Batos

22 UTM Coordinates Easting (X): 382410 Northing (Y): 4231799
For Universal Transverse Mercator (UTM), Zone 15 North referenced to North American Datum 1983 (NAD83)

23 Name of receiving stream: Mound Branch
2.4 Number of Outfalls: 1 wastewater ouffalls, stormwater outfalls, 2 instream monitoring sites

T T T
3. OWNER :
NAME E-MAIL ADDRESS TELEPHONE NUMBER WITH AREA CODE

publicworksdirector_cob@earthlink.net 660-679-4130

City of Butter, MO

ADDRESS CITY STATE ZIP

22 West Ohio Street Butler MO 64730

3.1 Request review of draft permit prior to Public Notice? ¥ YES ONo

3.2 Are you a Publically Owned Treatment Works (POTW)? ¥ YES ONO

33 Are you a Privately Owned Treatment Facility? J YES W1 NO

3.4 Are you a anately Owned Treatment Facility regulated by the Public Service Commission (PSC)?  [J YES 1 NO

4. CONTINUING / UTHORITY: Permanent organization which will serve as the eontiauing authority for the operation,
_maintenance and modemizaﬁ@n ‘of the facility, £

NAME ’ EMAIL ADDRESS ' TELEPHONE WITH AREA CODE
City of Butler, Missouri, Representative: Casey Koehn, City Adm. lL‘,Kuchn -Wfa’@'ﬁ‘\h\ ‘§§3'$19‘4182

ADDRESS CITY STATE 2P
22 West Ohio Street Butler MO 64730

If the Continuing Authority is different than the Owner, please include a copy of the contract agreement between the two parties and a
description of the responsibilities of both parties within the agreement.

8. OPERATOR.

NAME TITLE CERTIFICATE NUMBER (IF APPLICABLE)
Terry Smalley Senior Operator 5361

E-MAIL ADDRESS TELEPHONE NUMBER WITH AREA CODE
sewerplant_cob@earthlink.net 660-679-4476

8. FACILITY CONTACT

NAME TITLE

Trent Diehl Director of Public Works

E-MAIL ADDRESS TELEPHONE NUMBER WITH AREA CODE
publicworksdirector_cob@earthlink.net 660-679-4182

ADDRESS CITY STATE ZIP CCDE
22 W. Ohio St. Butler MO 64730

Page 2

780-1805 (08-14)



FACILITY NAME PERMIT NO. OUTFALL NO.
Butler WWTP MO- 0096229 001

PART A~ BASIC APPLICATION INFORMATION

7. . FACILITY INFORMATION

7.1 Process Flow Diagram or Schematic. Provide a diagram showing the processes of the treatment plant. Show all of the
treatment units, including disinfection (e.g. — Chlorination and Dechlorination), influents, and outfalls. Indicate any treatment
process changes in the routing of wastewater during dry weather and peak wet weather. Include a brief narrative description of
the diagram. Attach sheets as necessary.

The Butler WWTP includes the following unit processes:

1. Influent gravity sewer.

2. Influent pump station with three - 3 MGD pumps

3. Headworks with 1/4-inch bar screen (sized for peak flow 9 MGD) and bypass manual screen.

4. Two oxidation ditches, each 0.75 MGD capacity (total capacity 1.5 MGD ADF). Each ditch has one siow speed 50 HP aerator
with VFDs. Upgrade in 2013 installed two mixers per ditch (one service and one installed spare) and dissolved oxygen control to
turn off the larger surface aerators for biological nutrient removal.

5. Two 62 foot diameter final clarifiers each sized to contain solids during peak flows of up to 6 MGD (overflow rate 994 gpd/sq.ft.
at peak flow of 6 MGD).

6. Return Activated Sludge (RAS) flow is returned to the head of the plant by gravity into the influent pump station wet well.

7. WAS flows to a WAS pump station where it is pumped to aerobic sludge digestion.

8. UV disinfection

9. Cascade (or step) post-aeration to increase the Dissolved Oxygen prior to discharge through outfall 001.

See attached Flow Schematic and aerial photo (taken before the UV disinfection was installed between the clarifiers and the
mixers were added into the oxidation ditches).

780-1805 (08-14) Page 3




FACILITY NAME PERMIT NO QUTFALL NO

Butler WWTP MO- 0096229 001

PART A - BASIC APPLICATION INFORMATION

PP N -

7. FACILITY INFORMATION (continued)
7.2 Topographic Map. Attach to this application a topographic map of the area extending at least one mile beyond facility
property boundaries. This map must show the outline of the facility and the following information.

a. The area surrounding the treatment plant, including all unit processes.

b. The location of the downstream landowner(s). (See Item 10.)

c. The major pipes or other structures through which wastewater enters the treatment works and the pipes or other structures
through which treated wastewater is discharged from the treatment plant. Include outfalls from bypass piping, if
applicable.

d. The actual point of discharge.

e. Wells, springs, other surface water bodies and drinking water wells that are: 1) within % mile of the property boundaries of
the treatment works, and 2) listed in public record or otherwise known to the applicant.

f.  Any areas where the sewage sludge produced by the treatment works is stored, treated, or disposed.

g. If the treatment works receives waste that is classified as hazardous under the Resource Conservation and Recovery Act
(RCRA) by truck, rail, or special pipe, show on the map where that hazardous waste enters the treatment works and where
it is treated, stored, or disposed.

7.3  Facility SIC Code: Discharge SIC Code:
4952 . 4952 .
7.4  Number of people presently connected or population equivalent (P.E.): 4,280 Design P.E. 15,000
7.5 Connections to the facility:
Number of units presently connected:
Homes Trailers Apartments Other (including industrial)
Number of Commercial Establishments:
7.6 Design Flow Actual Flow
1.5 mgd ADF, 6 MGD peak 0.5 MGD
7.7  Will discharge be continuous through the year? Yes [l No []
Discharge will occur during the following months:  How many days of the week will discharge occur?
7.8 s industrial waste discharged to the facility? Yes [] No
If yes, please describe the number and types of industries that discharge to your facility.
Refer to the APPLICATION OVERVIEW to determine whether additional information is needed for Part F.
7.9 Does the facility accept or process leachate from landfills?: Yes [] No
7.10 Is wastewater land applied? Yes [] No [l
If yes, is Form | attached? Yes [] No []
7.11 Does the facility discharge to a losing stream or sinkhole? Yes (] No
7.12 Has a wasteload allocation study been completed for this facility? ~ Yes [l TMDL for Mound Brangty ] MDNR, approved May 26, 2010
8. LABORATORY CONTROL INFORMATION

LABORATORY WORK CONDUCTED BY PLANT PERSONNEL

Lab work conducted outside of plant. Yes [ No X
Push-button or visual methods for simple test such as pH, settleable solids. Yes No E]
Additional procedures such as Dissolved Oxygen, Chemical Oxygen Demand, Biological

Oxygen Demand, titrations, solids, volatile content. Yes No [
More advanced determinations such as BOD seeding procedures, fecal coliform,

nutrients, total oils, phenols, etc. Yes [} No X
Highly sophisticated instrumentation, such as atomic absorption and gas chromatograph. Yes [ No [l

780-1805 (08-14) Page 4



FACILITY NAME PERMIT NO OUTFALL NO
Butler WWTP MO- 0096229 001

PART A - BASIC APPLICATION INFORMATION

9. SLUDGE HANDLING, USE AND DISPOSAL

9.1 s the sludge a hazardous waste as defined by 10 CSR 257 Yes [] No [/]

9.2 Sludge production (Including sludge received from others): Design Dry Tons/Year 222 Actual Dry Tons/Year 122

9.3  Sludge storage provided:110,640Cupic feet; 154 Days of storage; 2.5 Average percent solids of sludge;

[1 No sludge storage is provided. [] Sludge is stored in lagoon.

9.4 Type of storage: ¥l Holding Tank [1 Building
[l Basin [ Lagoon
[] Concrete Pad [] Other (Please describe)

9.5 Sludge Treatment:

] Anaerobic Digester /] Storage Tank [] Lime Stabilization |1 Lagoon

/] Aerobic Digester [] Air or Heat Drying [] Composting [[] Other (Attach Description)
9.6  Sludge use or disposai:

/] Land Application [ Contract Hauler ~ [] Hauled to Another Treatment Facility [] Solid Waste Landfill

[] Surface Disposal (Siudge Disposal Lagoon, Sludge Held For More Than Two Years) [1 Incineration

[] Other (Attach Explanation Sheet)

9.7 Person responsible for hauling sludge to disposal facility:

| ByApplicant | By Others (complete below)

NAME E-MAIL ADDRESS
ADDRESS Y STATE ZIP CODE
CONTACT PERSON TELEPHONE WITH AREA CODE PERMIT NO.

| MO-
9.8 Sludge use or disposal facility:

By Applicant  [] By Others (Please complete below)
NAME E-MAIL ADDRESS
ADDRESS CITY STATE ZIP CODE
CONTACT PERSON TELEPHONE WITH AREA CODE PERMIT NO.
MO-

1 9.9 Does the sludge or biosolids disposal comply with Federal Sludge Regulation 40 CFR 5037
Klyes [INo (Please explain)

END OF PART A

780-1805 (08-14) Page 5



FACILITY NAME PERMIT NO OUTFALL NO.

Butler WWTP MO- MO-0096229 001

PART B —~ ADDITIONAL APPLICATION INFORMATION

10. COLLECTION SYSTEM

10.1  Length of sanitary sewer collection system in miles
Approx. 40 miles

10.2  Does significant infiltration occur in the collection system?  MlYes [ No
If yes, briefly explain any steps underway or planned to minimize inflow and infiltration:

A multi-year I/l reduction plan has been engineered. The plan was submitted to MDNR in 2009/2010. The City is working on
phased implementation of the recommendations in the plan.

11. BYPASSING

Does any bypassing occur anywhere in the collection system or at the treatment facility? Yes /] No[J
If yes, explain:

No bypassing occurs at the WWTP.
Bypass reports for SSOs, if they occur, are submitted to MDNR as required. Since the City has been completing an I/l reduction
program, there has not been SSOs within the system.

12, OPERATION AND MAINTENANCE PERFORMED BY CONTRACTOR(S)

Are any operational or maintenance aspects (retated to wastewater treatment and effluent quality} of the treatment works the
responsibility of the contractor?

Yes [] No /]
If Yes, list the name, address, telephone number and status of each contractor and describe the contractor’s responsibilities.
(Attach additional pages if necessary.)

NAME

MAILING ADDRESS

TELEPHONE NUMBER WITH AREA CODE EMAIL ADDRESS

RESPONSIBILITIES OF CONTRACTOR

13, SCHEDULED IMPROVEMENTS AND SCHEDULES OF IMPLEMENTATION

Provide information about any uncompleted implementation schedule or uncompleted plans for improvements that will affect the
wastewater treatment, effluent quality, or design capacity of the treatment works. If the treatment works has several different
implementation schedules or is planning several improvements, submit separate responses for each.

780-1805 (08-14) Page 6




FACILITY NAME PERMIT NOC OQUTFALL NO
Butler WWTP MO- MO-0096229 001

PART B ~ ADDITIONAL APPLICATION INFORMATION

14, EFFLUENT TESTING DATA

Applicants must provide effluent testing data for the following parameters. Provide the indicated effluent data for each outfall